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Objectives

Upon completion of this presentation, 
participants should be able to:
• Understand the data behind the new 

medications available for the treatment of IBD
• Conceptualize a framework for choosing the 

right medication for the right patient
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New Therapies in last year

• Infliximab subq (Zymfentra) (CD/UC) – (Oct 2023)
• Mirikizumab (UC) – (Oct 2023)
• Vedolizumab subq (UC only) – (Sept 2023)
• Upadacitinib (Crohn’s) – (May 2023)
• Etrasimod (UC) – (Oct 2023)



Infliximab-dyyb (Zymfentra)

• 120 mg pen or syringe



Infliximab-dyyb (Zymfentra)



Infliximab-dyyb (Zymfentra)

Schreiber, et al. Gastro. 2021

Ulcerative Colitis



Infliximab-dyyb (Zymfentra)

Schreiber, et al. Gastro. 2021

Crohn’s disease



Infliximab-dyyb (Zymfentra)

Schreiber, et al. Gastro. 2021



Mirikizumab



Mirikizumab



Mirikizumab

D’Haens, et al. NEJM. 2023.



Mirikizumab

D’Haens, et al. NEJM. 2023.



Vedolizumab SubQ

• Vedolizumab SC 108mg pen for UC only



Vedolizumab SubQ

Sandborn, et al. Gastro. 2020.



Upadacitinib
• Oral, JAK inhibitor
• Already approved for UC
• Crohn’s dosing: 45mg dose x 12 weeks then 30mg or 

15mg daily

Spiewak, et al. Curr Res Pharm. 2022.



Upadacitinib

Sandborn, et al. Gastro. 2020.



Upadacitinib

Sandborn, et al. Gastro. 2020.



Etrasimod

• Oral, S1P modulator
• UC dosing: 2mg daily

Bencardino, et al. J Clin Med. 2023.



Etrasimod

Sandborn, et al. Lancet. 2023.



Etrasimod

Sandborn, et al. Lancet. 2023.



So how do we pick?



What do we KNOW about efficacy?

• All approved medications are better than placebo
• One drug sponsored head-to-head trial in ulcerative colitis (VARSITY)

• Standard dose adalimumab vs standard dose vedolizumab in bio-naïve patients
• Vedolizumab was better

• One drug sponsored head-to-head trial in Crohn’s disease (SEAVUE)
• Standard dose adalimumab vs standard dose ustekinumab in bio-naïve patients
• No difference in efficacy

• One drug sponsored head-to-head trial in Crohn’s disease (SEQUENCE)
• Standard dose risankizumab vs standard dose ustekinumab (open label)
• Risankizumab non-inferior in clinical endpoint and superior in endoscopic endpoints

• Other observational data, network meta-analyses
• No direct comparisons of other drugs



Some factors used in making a 
decision

• Prior IBD history

• Assessment of IBD severity 

• Efficacy

• Safety

• Mode of administration

• Concomitant medical problems

• Extraintestinal manifestations

• Insurance access



Efficacy

• Limited direct head to head data
• Increasing observational data that may or may not 

apply to your personal situation
• Some general guidance

• No medication works for everyone
• No medication works immediately (though some work 

faster than others)
• First biologic/advanced therapy may be most effective
• In the real world, many patients do not fit into the strict 

criteria of a clinical trial



Safety
• In general, we think the benefits of these medications outweigh the 

risks
• Infusion reactions, injection site reactions
• Allergic reactions
• Most advanced therapies work by suppressing the body’s natural 

immune response
• Increased risks of infection
• Increased risks of cancer

• Cardiac risks
• Risks of medications need to be balanced with risks of not being on 

medication
• Special populations to be considered

• Pregnancy/lactation
• Elderly
• Immunocompromised



Safety

Slide courtesy of Miguel Regueiro, 2024



Mode of administration
• Patients have different opinions which works best for them
• Intravenous

• Every 8 weeks
• Loading doses
• Hospital infusion center, outpatient infusion center, home infusion

• Self injection
• Every 2 weeks
• Every 4 weeks
• Every 8 weeks
• Loading doses

• Oral
• Daily or multiple times per day



Concomitant medical problems

• Medical conditions that exclude certain medications
• Examples: heart failure, blood clots, (pregnancy)

• Medical conditions that may favor a certain medication
• Examples: rheumatoid arthritis, psoriasis

• Immunosuppressed state

• Medical conditions that limit mode of administration
• Examples: needle phobia, IV drug use, vision loss



Extraintestinal manifestations

• Perianal Crohn’s disease

• Ankylosing spondylitis (and other rheumatologic problems)

• Pyoderma gangrenosum

• Uveitis



Insurance access

• An unfortunate reality of our healthcare system
• Often is the largest reason for choosing a medication
• Most insurers have preferred medications and formulary 

medications
• Often a need for appeals and extra reviews (also for off-label 

dosing)
• Creates additional hassles, paperwork, treatment delays
• Even with “approval”, there may be significant costs
• Pharma companies often have patient assistance programs 

(particularly for new therapies) but are limited to commercial 
insurance



Summary
• Multiple new therapies in just last year

– Some modifications to old therapies
– Some new mechanisms

• There is no “one size fits all” strategy for IBD 
medications

• Many factors to consider besides just efficacy
• Shared decision making will result in better 

buy-in from patients
• Caution about always prescribing the “easy” 

drug



Thank you!

Questions?

@AdamEhrlichMD
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